
Monsun
650125 / 650130 / 6500135 / 650140 

Assembly instructions
Montageanleitung • Montagevejledning

2 H

MAX

42 cm 3 360 x 360 x 250 cm
360 x 25  x 250 cm

LxBxH

2

1



2 Montage 1 • Assembly 1 • Montage 1



3

Mantis

Elements PCS. No. Parts Description
1 1 64F Foundation and swing frame
2 1 60ZS Swing's seat
3 1 65VKD See-saw arms
4 1 6308-2RS1 Bearing
5 1 PN-81/M85111 - Z 40 Seiger's ring
6 1 65VD Lid
7 2 M10X55 DIN 4016 Hew Screw
8 1 A12 DIN 128 Spring washer
9 1 DIN 4762 - M12x45 Allen screw

10 2 M10 ANSI B18.16.3M Washer
11 1 TZ-PC POLYFIX Cover with boltcover

Zephyr

Elements PCS. No. Parts Description
1 1 Foundation's post Foundation's post

2 1 Z 50 - PN-81/M-85111 Seiger's ring
3 1 57-NS Metal Lid
4 1 M 10x25 Bolt
5 1 TZ-PC Bolt cover (Polyfix)
6 1 6310-2RS Bearing
7 1 Seal 110-50 Seal 110-50

8 1 A10 DIN128 Spring washer

9 1 57-RU3 Carousel's arms

Monsun

Elements PCS. No. Parts Description
1 1 Foundation's post Foundation's post
2 1 PN-81/M-85111 - Z60 Seiger's ring
3 1 Metal cap Metal cap
4 1 PN-77/M-82008 - 10.2 Spring washer
5 1 M 10x25 Bolt

6 1 TZ-PC Bolt cover (Polyfix)
7 1 30212 J2_Q Bearing
8 1 Seal 110-60 Seal 110-60
9 1 Carousel - main frame Carousel - main frame



4 Færdig • Finish • Fertig

Item: 650135

Item: 650140

Item: 650130

Item: 650125


